
Home » Waterite » Waterite VERSION III Advanced Reverse Osmosis System Instruction Manual  

Waterite VERSION III Advanced Reverse Osmosis System

Waterite VERSION III Advanced Reverse Osmosis System
Instruction Manual

Manuals+ —  User Manuals Simplified.

https://manuals.plus/#content
https://manuals.plus/
https://manuals.plus/
https://manuals.plus/category/waterite
https://manuals.plus/waterite/version-iii-advanced-reverse-osmosis-system-manual.pdf




Contents
1  Congratulations!
2  Frequently Asked Questions
3  Designing your Installation
4  Pre-Treatment Summary Chart
5  Installation
6  System Controller
7  System Maintenance

7.1  Changing Pre-filter Cartridges
7.2  Monitoring your System Performance
[...]
https://manuals.plus/#references
https://manuals.plus/#related_posts


Q: What processes does the VectaMaxx™ RSL RO system use?
VectaMaxx™ RSL systems use two stages of treatment to produce high-purity product water.
The feed water first flows through a 5-micron polypropylene filter used to reduce suspended particles. The second
stage is the reverse osmosis membrane(s) that separates most dissolved contaminants from the water molecules.
These standard processes will probably be augmented with additional pre-treatment processes, depending on
your raw water source.
Q: Will reverse osmosis remove sodium chloride and other salts from the water?
Yes. Reverse osmosis was originally developed to make drinking water from seawater. Your system is equipped
with a membrane that will be very effective in reducing sodium levels normally found in ground water or softened
water. VectaMaxx™ RSL and RSLHP systems are not designed for use on seawater.

Q: Does reverse osmosis remove bacteria? Cryptosporidium? Viruses?
Reverse osmosis membranes will virtually eliminate most chemicals, bacteria, viruses and parasites such as
Cryptosporidium from the water. Where these conditions exist, pre-filters and other system components located
before the membrane will become contaminated from exposure to them. Cross contamination of the entire system
may occur when the membrane or filters are changed or disturbed.

 THIS REVERSE OSMOSIS WATER SYSTEM IS DESIGNED ONLY TO IMPROVE AESTHETIC PROPERTIES
AND IS NOT DESIGNED TO ACT AS A PRIMARY BARRIER TO WATERBORNE MICROBIOLOGICAL OR TOXIC
CHEMICAL CONTAMINATION. WHERE THESE CONDITIONS MAY EXIST CONSULT A WATER
PROFESSIONAL TO ENSURE SUFFICIENT RAW WATER PRE-TREATMENT AND DISINFECTION.

Q: What other contaminants does reverse osmosis remove?
The combined filtering and RO processes in your system will remove more than 98% of many organic compounds,
including THMs (chloroforms), DBCP, lindane, TCE (trichloroethylene), PCE (tetrachloroethylene), carbon
tetrachloride and chlorine. Very conservatively, a TFC membrane will remove the following percentages of
contaminants:

Barium 97% Fluoride 90% Radium 97% Sulphates 97%

Bicarbonate 94% Lead 97% Selenium 97%
Total Dissolved

Solids 97%

Cadmium 97% Magnesium 97% Silicates 96% PCBs 97%

Calcium 97% Nickel 97% Silver 85% Insecticides 97%

Chromium 92% Nitrates 80% Sodium 92% Herbicides 97%

Copper 97% Potassium 92% Strontium 97% Detergents 97%

Q: Where is the system installed?
Each application will require access to the feed water source, electrical power, a storage vessel for the permeate
and a drain for the wastewater to be routed to. The system should be protected from the elements and at all times
protected from freezing. If the system is used to provide water to a critical piece of equipment, you may consider



protection from power surges and lightning strikes.
Q: Can the VectaMaxx™ RSL system be connected multiple appliances?
Yes. Many installations will involve providing water to multiple appliances or pieces of equipment simultaneously.
Make sure that the peak usage of water for the combined equipment does not exceed the output of your RO
system or its product water storage. See your dealer for advice and parts.
Q: What factors affect the quantity and the quality of the water produced?

1. Pressure: The greater the RO system pressure, the greater the water quantity that will be produced by the

membrane.

a. Your VectaMaxx™ RSL unit has been equipped with ultra- low energy membrane(s) that are designed to

operate at a minimum system pressure of 100 psi. (7.0 kg/cm²) and a maximum of 135 psi (9.0 kg/cm²) for

models 2400 and 4800, 140 psi (9.8 kg/cm²) for models 7200 and 9600. Do not attempt to operate your RSL

system at pressures exceeding 150 psi, as damage to the membrane or premature fouling may result*.

b. The RSLHP units use a brackish water membrane that is rated for 225 psi. All units are designed to operate

to a maximum pressure of 250 psi.

2. Temperature:

a. Production increases with temperature, standard production ratings are established at 25°C. Never operate

the system from the hot water line or with water exceeding 35°C, as this will damage the membrane and

internal components.

3. Membrane type: VectaMaxx™ RSL systems use premium quality TFC (Thin Film Composite) membranes,

specially chosen for general commercial applications. Please contact your dealer or Waterite for information on

special application or nanofiltration membranes.

4. TDS: The higher the Total Dissolved Solids in the raw water, the lower the rate of output of product water.

Units equipped with an optional CIP are equipped to operate at a maximum of 160 psi (11.3 kg/cm²)

Q: How much water does the VectaMaxx™ RSL system produce?

1. The VectaMaxx™ RSL systems use membranes each nominally rated for 2400GPD.

Actual output will be dependent upon the factors explained previously. In optimal applications (low feed water

TDS, feed water =25°C, you may expect 1600-2200 USG from each membrane to be available over 24 hours.

2. The VectaMaxx™ RSLHP units use membranes each nominally rated for 2000GPD. Actual output will be

dependent upon the factors explained previously. In optimal applications, feed water =25°C, you may expect

1300-1800 USG from each membrane to be available over 24 hours.

Q: Can the amount of total water produced be increased?
Once the system has been set for optimal operation, the overall water available for consumption over a set period
of time will be increased by increasing the storage capacity. This will increase the time available for the unit to
produce water in off-peak hours (instead of standing idle), and more storage capacity to be available in peak hours
when water usage may exceed production capacity, for short intervals.
Q: What is the standard warranty with the VectaMaxx™ RSL system?
Every VectaMaxx™ RSL and RSLHP system comes with a standard one-year limited warranty on all parts and
shop repair labour, freight excluded. See section 5 in this manual for details on components with limited warranty
coverage.
Q: What is the maintenance schedule for the VectaMaxx™ RSL system?
A good rule of thumb is to replace the pre-filter every month in commercial applications. Consider changing them
biweekly when in continuous use or when used with untreated water sources.
Dependent upon feed water quality, your membrane(s) should have a life expectancy of 1-5 years.
More severe water conditions (iron, hardness) may shorten this significantly; soft water sources may allow a



membrane life of up to 8 years. See Section 5.5
Q: When should the membrane(s) be cleaned or changed?
If you notice gradually decreasing production from your system, differing taste to your drinking water or water
analyses indicate a rising TDS, it probably means that your membrane(s) are deteriorating and losing
effectiveness. You may purchase a pocket or full-featured TDS meter from your dealer – this is the best way to
gauge your RO’s operation.
Where the RO is used as a pre-treatment for a process requiring water to exact standards, you should adopt a
regular ongoing sampling and testing procedure to ensure compliance, as product water will vary with the quality
of the RO feed water.

Designing your Installation

Your reverse osmosis system is designed to operate with feed water quality parameters that fall in a specific
range. The lifespan of the membranes and the ability of the system to produce water in the required volume will
depend largely on the feed water that is delivered to the system.

Step 2.1. Start with a Thorough Water Analysis
Every successful installation begins with a full analysis of the raw water source. Testing should measure the
following:

✓  Total Hardness: This measures the calcium and magnesium hardness in the water.
Hardness in excess of 6 grains/gallon (103 mg/l) must be pre-treated by softening.
Failure to do so will cause premature failure of the membrane through lime scaling.
✓  Total Iron: Iron is another common membrane foulant. Found in most water supplies, it’s particularly prevalent
in supplies drawn from wells. In its ferrous state (Fe+2), it’s soluble. However, when it’s oxidized to its ferric state
(Fe+3), it’s insoluble and forms a precipitate. Concentrations in excess of .05 ppm must be pre-treated with an iron
remover (concentrations > 2 ppm) or combination softener* (for iron concentrations < 2 ppm); otherwise premature
membrane and system equipment failure through iron deposit fouling will result.
✓  Manganese: Manganese is a commonly occurring mineral found in ground water.
Manganese will leave black, scaly deposits and will eventually foul membranes in concentrations greater than .05
ppm. Manganese must be treated with a manganese greensand filter, regenerated with potassium permanganate.
✓  Hydrogen Sulphide: Most commonly, hydrogen sulphide is known for its “rotten egg” odour. In addition to
having a objectionable odour, it is highly corrosive and will damage plumbing and equipment. At lower
concentrations (< 1 ppm) it can be removed with a Paterson Iron Remover (air injection). At levels exceeding 1
ppm it will need to be treated with a manganese greensand filter.
✓  Nitrates: The presence of nitrates in the water is usually an indicator for other problems with the water source.
Nitrates are a by-product of the decomposition of organic material that may include sewage or run-off from septic
systems. Surface runoff containing fertilizers will also be high in nitrates. The source of the nitrates should be
found and eliminated – feed water should be treated with nitrate-selective ion exchange resins to reduce nitrates
to < 5 mg/l.
✓  Tannins and Lignin: These are organic materials that are often contained in surface water and shallow well
water. Their origin is the natural decomposition of plant matter and tree barks, leaving a brown colour ranging from
a pale yellow to dark amber. Feed water tannins must be pre-treated to levels < .5 mg/l to avoid membrane
fouling. This is usually achieved through the use of organic scavenging ion exchange resin (polystyrene or
polyacrylic), regenerated with salt.
✓  Chlorine: Feed water should be free of chlorine (< .1 ppm), as TFC membranes are easily damaged by chronic
chlorine exposure. This is an important consideration when.

When softeners are used for iron reduction, be sure to fit your softener with a resin bed cleaner to assist in the
flushing of iron deposits from the resin bed during backwashing and regeneration. municipal water is used as the
feed water source. Pre-treatment by carbon filtration is very effective for chlorine reduction – carbon eventually
becomes exhausted and must be replaced to ensure continuous filtration. If stabilized chlorine is present, size
your carbon filter 2 to 3 times larger than for unstabilized chlorine to ensure removal. Consider installing a post-
carbon filter test port for ease of sampling.

✓  Organic and Microbiological Activity: Raw water sources, particularly surface water, often contain algae and
naturally occurring bacteria. Ground water may contain sulphur or iron reducing bacteria or may be contaminated



with other more dangerous strains of coliforms or E. coli. These must be treated to avoid contamination or fouling
of the pre-treatment systems or membrane element(s).
✓  pH: Most membrane manufacturers recommend a pH range between 3.0 and 11.0 for the membrane element.
We recommend that the system operate at between 5.5 and 9.5, to minimize the effects of extremely acidic or
scale-forming water at either ends of the range. Extremes in pH will be harder on your system, either causing
premature corrosion on metallic parts or scaling internal components upstream from the membrane, and likely the
membrane itself. Keep in mind that reverse osmosis lowers the pH of the feed water, by up to 1.0, depending on
the water chemistry. This will be a consideration for the end use of product water and for the vessels and plumbing
system that will be used to store and control it.
✓  Turbidity: This is the term to describe suspended particulate in the raw water.
Turbidity is treated by the sediment cartridges that your RO system has been equipped with. Reduction of turbidity
is necessary to avoid fouling your membrane and damaging your drive pump. Make sure that your prefilters are
changed regularly and that quality Excelpure 5-micron cartridges are used as replacements. The SDI (silt density
index) on feed water reaching the membrane must be kept < 5 to assure long membrane life.

Step 2.2. Plan Your Pre-treatment Strategy
Pre-treating feed water can lengthen the life of membrane elements, improve the quality of the water produced
and reduce the amount of maintenance and cleaning a system requires.
The importance of feed water conditions is evident when you examine how crossflow membranes work. In simple
terms, a crossflow filtration system separates an influent stream into two effluent streams – the permeate and the
concentrate. The permeate is the portion of the fluid that has passed through the semi-permeable membrane. The
concentrate stream, on the other hand, contains constituents that have been rejected by the membrane.
An inherent advantage of crossflow filtration is its ability to continuously operate in a self-cleaning mode. It’s self-
cleaning because suspended solids and rejected solutes are constantly swept away from the membrane surface.
Membrane fouling occurs when materials from the feed stream collect on or near the membrane surface and
restrict water permeation. Fouling may occur as layers of deposition on the surface of the membrane (cake
fouling), a hardened layer on the membrane surface (scale), particle insertion into the pore channel or entrance
(pore blockage), or chemical attachment of particles to the membrane (adsorption).
You will note that many of the prescribed treatments for various raw water conditions will be effective in treating
more than one problem. Where multiple pre-treatment requirements are necessary, consult with a water treatment
professional to design a pre-treatment system that meets the necessary needs most economically.

Use the pre-treatment summary below to prescribe the necessary pre-treatment where your water analysis
indicates parameters outside of the recommended range:

Pre-Treatment Summary Chart

Recommended
Feed Water Range Potential Effect Pre-Treatment Solution Waterite Mode

ls

TDS

< 2000 ppm
Reduced production rate Increased 
salt passage

Contact Waterite/ Replace wate
r source RSL HP

T. Hardness

< 6 grains/gal

(103 mg/l)

Scaling of membrane surface Reduc
ed production rate Automatic Softener Fusion² series 

Gem series



Total Iron

< .05 ppm

Reduced production rate Fouling of 
membrane surface Iron deposits in e
quipment

Iron Remover (> 5 ppm) Soften
er (levels < 5 ppm) FOB series

Tannins

< .5 ppm
Reduced production rate Fouling of 
membrane surface

Softener with organic scavenge
r resin Gem series

Chlorine

< .1 ppm
Permanent membrane damage Incr
eased salt passage Carbon Filter Fusion² CF seri

es

pH

5.5 – 9.5

Internal corrosion Lime scaling in eq
uipment

Plumbing damage

Replace water source Adjust p
H Call your dealer

Organic or Microbi
ological Activity

0

Reduced production rate Fouling of 
membrane surface Sliming of pre-tre
atment equipment, odour

UV Disinfection followed by 1 m
icron filtration Well chlorination

Excelite UV Ex
celpure WellPr
o

Manganese

<. 05 ppm
Reduced production rate Fouling of 
membrane surface Manganese Greensand Filter Greensand Cat

alox

Hydrogen Sulphide
0

“Rotten egg” odour Internal
corrosion

Iron Remover (<1 ppm) Manga
nese Greensand Filter (> 1 pp
m)

Greensand Cat
alox

Turbidity

SDI < 5.0

Reduced production rate Plugging of
membrane Rotary vane pump dama
ge

Multimedia Filter Pre-treatment 
cartridges

Nextsand Excel
pure

 TEST THAT THE PRE-TREATMENT SYSTEM IS DELIVERING RO FEED WATER TO NECESSARY